
BSV550-W

KEY
NO. PAR T NUMBER DESCRIPTION
1 91895680        SCREW .250-20X.750 HHW    
2 SSN-632    WASHER .875 OD .375 ID 
3 GS-0208          COVER ENGINE   
4 Z-A02877          ASSY FRAME 
6 Z-GS-0795         TANK FUEL 7G              
7 D24273          SHIELD HEAT 
8 *Z-D26605          ASSY GENERATOR 
9 GS-0118         STRAP GROUND              
10 SSF-605         SCREW .313-18X1.25 HEX CA 
11 -----        ENGINE 9HP VANGUARD MAN S 
12 SSN-1619-ZN     WASHER LOCK EXTERNAL TOOTH 
13 GS-0222         VALVE FUEL SHUT-OFF       
14 GS-0117        LUG GROUND                
15 GS-0033         ISOLATOR VIBRATION  
16 SSF-549         SCREW .313-18X.50 HEX CAP 
18 SSF-553-1       SCREW #10-24X.563 
19 GS-0077         COVER END BLANK            
20 GS-0456         DRAIN COCK         
21 GS-0227         CLAMP FUEL .50             
22 GS-0446         GROMMET DRAIN COCK         
24 GS-0443         CAP FUEL TANK              
25 GS-0199         BUSHING SNAP 1" OD         
27 A02882          ASSY PANEL        
30 SSF-8150        NUT .312-18 UNC HEX FLANGE  
31 Z-GS-0225         HOSE FUEL                  
41 SSN-1014-ZN     WASHER .339/.344 ID 1-1/2  
42 SSP-510         CLIP FUEL LINE TUBE        
43 SS-12-CD        SCREW .313-18X.750 HEX CAP  
44 SSF-641-ZN      SCREW M6X1X12 HHW THD
45 SSF-634         SCREW .313-18X2.00 HEX CAP  
46 SSF-603        SCREW M8X1.25X20 SOCKET HD  

* order complete generator assembly, individual parts not available.

Torque 20 - 25 in.-lbs.

Lube with light oil or soap
prior to installation

Screw on hand tight

Torque 45 - 55  in.-lbs.

Torque  96 - 120 in.-lbs. Torque  96 -120 in.-lbs.
Place on each side of fuel valve

Torque 96-120 in.-lbs.

Torque 
45-55 
in.-lbs.

Torque 
96-120 
in.-lb s.

Torque 
96-120 
in.-lb s.

Torque 
96-120 
in.-lb s.

1

2

7

4

6

3

8

9

12
14

15

18

19

20

21

22

24

27

30

31

3641

42

48

45

16

43

10

44

11

13

44
21

25

1

Allparts Equipment Inc   1-877-475-5660                www.allpartsinc.com                       June, 2011



3/3/04

BSV550-W (con’t)
A02882 Panel Assembly

9

5

4

Torque 
2-10 
in.-lbs. 

Torque 
2-10 
in.-lbs. 

Torque 
2-10 
in.-lbs. 

6 2

1

8

3

7

5-1
5-2

2.50 ±.50

Not Shown
A02871 OPERATORS MANUAL
A02872 PARTS MANUAL
GS-0114 ENGINE MANUAL

KEY
NO. PART NUMBER DESCRIPTION
1 A02883          PANEL CONTROL    
2 SSF-583         SCREW #6-32X.500 PAN HD  
3 SSF-584         NUT #6-32 SPEED SELF   
4 Z-D20573          BREAKER CIRCUIT 125/250V  
5 D23923          ASSY WIRE PANEL   
5-1 GS-0455         RECEPTACLE 4 PRONG 30A     
5-2 GS-0019         RECEPTACLE 120V 20A DUPLEX    
6 SSF-595         NUT .438-28 UNEF HEX JAM  
7 D25706          COVER PANEL MINI W/CLIP 
8 SSF-3156        SCREW #10-9X.500 THD FRM  
9 GS-0605         PANEL WIRE HARNESS 



3/3/04

BSV550-W (con’t)

Portability Kit

11

2

6

12

14

13
4
3

8
10

5

1
9

7

8

Key 

No. Part No. Description
1 D26842 Handles (2 used)
2 D23067 Wheels (2 used)
3 A02777 Foot Bracket
4 SST-5314-1 Rubber Bumper
5 D21185 Handle Grips (2 used) 
6 D26985 Handle Brackets (2 used)      
7 SSF-634 Screws, 5/16-18 x 2.00 (6 used)
8 SSF-8150 Flange Nuts (7 used)
9 D26863 Snap Buttons (2 used)
10 SS-12-CD Screw 5/16-18 x .75 
11 D23574 Shoulder Bolt, 3/8-16 x 3.40 (2 used) 
12 SSF-8111-ZN Locknut, 3/8-16 (2 used) 
13 91895680 Screw 1/4-20 X .75   
14 SSF-575 Kep Nuts, 1/4-20


